r

FS HHITAS SATd Ua Hodish- HH
Center for Testing And Evaluation of Wood
WA wTEgE U SgHaT S wiiveror s
INDIAN PLYWOOD INDUSTRIES RES! D TRAINING INSTITUTE
(9RA THR, TEET U 59 HAe e )
hﬂ (Autonomous Body of the Ministry of : Government of India)

dez & ¥, 2273, 7 WS, W - 560 022
P.B.No. 2273, HMT Link Road, Off Tumkur Road, , Bangalore - 560 022

Ph. No. 080-30534000-04-21, ', )-28396361 Page 4 of 4
Email. : samplecell@ipirti.gov.in, _ i.gov.in

REPORT NO: JD/ENL/A880/Phy-681172015/Pune

DATE: 26.08.2015

Sk L Requirement as per
Ne. Fess Ne. | 1S : 3087.2008 Resuits
1| 2 | 3 6 ' 5
Swelling due to gencral absorption (After 2 hrs ‘
soaking). “»
a)  Thickness 16 1987 Max 8 24
by  Width Max. 0.5 0o
| ¢) Length Max 0.5 | 0
Swelling due 1o surface absorption L
’ | (Aher ‘ hrs. soaking), * ' "2 Max. 6 0.82
Modulus of Rupture. N/mm |
9 a)  Average I8 Min. 1S | 172
| | b)) Minimum -mlnulu.yl Min 13 | 156
Modulus of Elasticity, N/'mm
10 a)  Average s Min. 2500 2616
| b)  Minimum individual Min. 2250 ’ 2200
| Tensile strength perpendicular to the surface
" (Iternal Bond Strength), N'mm 19 |
a)  Dry lest w Min 045 \ 0.54
| b)  After acc waler res Lest i Min 018 | 0.27
Screw withdrawal strength, N |
12 | ) Face 110 Min 12%0 2433
b)  Edge (Thickness ~ 12 mm) | Min. 850 | 1178
13 Formaldehyde content (F¢), mg/ 100 pm Fe< 8 ‘ )

Sample conforms to FPE-1, Formaldehyde Class E-)
PART  D: REMARKS:
I, Test results are relevant only to the matenial

2. Remnant of tested material if any will be retained.
the date of issue of test report.

{6 months only, from
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